“oose

4 e

TELETYPE CORPORATION SECTION 570-301-800TC
Skokie, lllinois, U.S.A, Issue 2, August, 1946

(Supersedes Bulletin 1075B)

TAPE WINDERS (TW) AND UNWIND REELS

PARTS
Figure Contents Page Figure Contents Page
1 Base and Brackets for Motor 10 Motor and Tape Reel Assemblies
Driven Tape Winders 5 for Single Reel Tape Winders 14
2 Drive Shaft and Gears for Motor 1 Tope Winder Mechanism (Motor
Driven Tape Winders é Driven Single Reel) 15
3 Drive Shaft and Gears for Triple 12 Motor and Electrical Components
Reel Motor Driven Tape (Single Reel) 16
Winders 7 13 Tape Reel Assemblies for Single
4 Intermediate Gear and 110715 Reel Tape Winders 17
Tape Reel Assembly 8 14 Base and Brackets for Spring Driven
5 102073 and 98200 Tape Reel Tape Winders 18
Assemblies 9 15 4* Reel for 11/16" Tape (Spring
6 Motor and Cord Assemblies 10 Driven) 19
7 Base and Brackets for Single Reel 16 4* Reel for 11/16" and 7/8"
Motor Driven Tape Winders n Tape (Spring Driven) 19
8 Intermediate Gear for Single Reel 17 6" Reel for 11/16" Tape (Spring
Motor Driven Tape Winders 12 Oriven) 19
9 Drive Gear Mechanism for Single Continued on Next Page
Reel Motor Driven Tape Winders 13
PAINT FINISH COLOR CODE CHART
(for parts and assemblies requiring a paint finish)
Finish Suffixes Finish Suffixes
Coler Wrinkle | Smooth |Textured] Smooth Color Wrinkle | Smooth |Textured| Smooth
Finish | Finish | Vinyl | Vinyl Finish | Finish | Vinyl { Vinyl
Beige ET Gray, Federal Bv GG
Beige, Light EL HC Groy, Green AB (40) | BK GA (45)
Beige, Rose ER Gray, Light EJ HB (68)
Block AA (37) Gray, Covert HE
Black, High Gloss BA (34) Gray, Olive EW GE HF (46)
Black, Semi Gloss’ B8 Gray, Maritime
Blue, Aqua EK Deck Al 8J
Blue, Brussels Light EC Gray, Oxford EP
Blue, Medium ES Green, Gray AB (40) | BK GA (45)
Btown, Dark AD (38) Green, Moss EN HD
Brown, Light AC (39) lvory EM
Fawn HG Pink, Rose EU
Gray, Beige GC Turquoise EV
Gray, Charcoal Al BZ GF HA White EH
Gray, Dark GB Yellow, Pastel EG
The double asterisk (**) denotes a painted part. Suffix to be applied following the part number.
Number in parentheses indicate Bell System code.

© Portions copyrighted 1961 and 1965 by Teletype Corporation.
All rights reserved.
Printed in U.S.A,

Poge )




SECTION 570-301 -800

Figure

L)
-2l
: 23

- 24

" 28

30

Page 2

Contents (Continved)

6" Reel for 3/8", 1/2* and 11/16*
Tape (Spring Driven)

6" Reel for 11/16" and 7/8" Tape
(Spring Driven)

91819 Modification Kit for
Applying Center Unwind
Reel (Spring Driven)

103035 Modification Kit for
Applying Center Unwind Reel
(Spring Driven)

114189 Modification Kit for Applying
Center Unwind Réel (Used on o
14 Type Transmitter Distributor
Cover)

115725** Modification Kit to Provide
Means for Mounting a Motor Driven
Single Reel Tape Winder to Left
Side of Table

115743** Modification Kit to Provide
Means for Housing a Motor Driven
Single Reel Tape Winder at the
Left Side of the Table

Base and Bracket Mechanism for -
Triple Reel Tape Winders (Motor
Driven)

Tape Guides and Rollers

Shaft Mechanism for Motor Driven
Tape Winders

Motor and Relay

Tape Reels

199900 and 164516 Modification
Kits to Provide Reel Full Alarm

Page

19

20

20

2]

2

28

Figure

3
32
3

w
[V

37

&

47

Contents

Single Reel Motor Driven Tape
Winder

Base and Brackets for Single Reel
Tope Winders (Motor Driven)

Tape Reel and Shaft Mechanism
for Single Reel Tape Winders
(Motor Driven)

Motor and Relay

Tape Reel Adapters

146822 Modification Kit to Adapt
Spring Driven Tape Winders with
199901 Tape Reel

194770%*(Single Reel) and 195105%®
(Triple Reel) Modification Kits to
Provide Tape Winder Covers

Motor Driven Tape Winder (Single
Reel) .

Housing and Cable Assemblies
for Motor Driven Tape Winders

146815 12" Center Unwind Reel Assembly

146892*® Tgpe Unwinder

199935 6" Center Unwinder

194727 and 198640 Modification
Kits to Provide Center Unwind Reel

Tape Guides and Rollers for Double
Reel Tape Winder

Electrical Components for Double
Reel Tape Winder

Shaft Mechanism for Motor Driven
Double Reel Tape Winder

Connectors and Mounting Brackets

Numerical Index

40
4)

42

SR8

* ¢ Refer to Page 1 for Finish Suffix

fis

)




1SS 2, SECTION 570-301 -800

9e’'se (v o) sezssii’s/L’s1/u] o9l 059 z Y=L o009 t ov 09 |SUL]8/1-6]|¥/1-9 |2/1-01] Z/1-¢L *sS0ZTML
%e'se|  (ve ) sezss|Us/c9/u] 091 059 z {2z 009 | 1 | ov | o9 |sul|s/-s[¥/1=9]e/1-01] /12 osYOZML
2°91°s1 (v 1) sezzsfL's/z' 91/ 091 059 z l#-¢] o009 t | ov [ o9 [suls/z-¢]v/1-9]z/1-01] 2/1-8 «a€0ZML
L9151 (v ® 1) sezss| 8/c o1 dn oS 06 [s8/5z| » 98, L | ov | oo [sufzi-clz/i-s| ot | z/1-9 v LOZML
(v e 0sezs|,ig,,
L9st|  opusm ussg| UYL/ 0e1 | 00s | g g | rie | 1 | ov | oo |sulsn-el 9 | o |29 s 00ZML
Aoi9) | 1My Apmusog| /L H/E
[N
Is9vss 1 puo)
e 198761
gv ol 1y (ve1s9Ls| 91/1L 0001 000z Z 2l 00t | 2 ov | 09 |sufz/i-ee/i-9f 8t 6 | es02Ziirl
. s POTML
v ‘8 04 #Z (ve1)sos|  91/11 0001 0002 z L ooc [ € | ov | 00 |sule/i-z| ot | 81 1Zmi
82 % 92 (v % 1) s9z6s|1'8/2°91/1| o000t | ooz z zt | oo | € [ ov st jz/t-z1] ot | st vs | oeml
82 1 92 (v ®1)soes|1s/c'917u] 0001 | 0002 z i | 00 | € | ov [osos|su[e/i-zi| ot | 81 /1 SIML
Ze' 1€ 0g) (v 9 1) sozes |18/ 91/11] o001 0002 7 71 [ 1 ov [os-os|stL [2/t-z1] ¢ 8l vl fs 8IMI
6zyIzI’LL 21V svess| 2l/uL 0001 0002 z 4] oLl L ov |09-0S] SUL |z/1-€l| ¥ 1z |z/1-81 9IML
VeI
8z %4 12 Ew_%__w.wﬂnm o/tt | ooor | ooz | z | z | o | €| Ov | 09 [Stfz/-zy o | 8L | sz SImL
82 04 12 (vesous| 91l 0001 000Z z 4l ooc | €| ov | 09 |sufe/i-zy ot | 8L | S viml
rLo L (Lo 1'v)syess| 9u1/11 000L 0002 [/ 4 oll l ov | o9 |sutfve-T] s [g/1-0z] £ v £Iml
IR /1L 0001 0002 [ zl otl v | ov | o9 [sulpe-z] s Ja/i-0zf « ZIml
o1oig 91/11 0001 0002 £ £l 91 € | ov | oo [on [z/i-zifg/n-u] 9t 34 ve 0lMlL
01'8‘9‘s 9L/l 0001 0002 £ et | 9 z | ov | o0 [ou fe/i-aifv/i-c{ o1 oML
oL's’9’s /1L 0001 0002 € €l o1 L ov 09 |olL fZ/1=L1r/1-9| 91 8sMl
01'6'8°9’S 91/11 0001 0002 € £l 91 z | ov | oo Joufe/i-aifr/1-2] 9t or 7 oML
[ez'or’ss’9’s 91/t | oool | 0002 e | et | o | v} Ov | oo |ou 74 HWMH
0l'6’8’9’s (v e )seses| o/LL 0001 0002 £ £l M1 L | ov | 00 [outfe/i-z1|v/1-9 o1 s¢ vz SML
01‘6°89’s /11 0001 0002 € €l 9 t ov 09 | ot J2/1=Lijp/1~9| 91 yML
01°6’'8°9’s 9l/1L 0001 0002 € €l 9N z v | 09 [outfe/i=2v/-2] 9t EML
(oyoup) | m01pouD [P od [(sououy) | (eyoun) Aﬁw&o sjooy | waunD | 0343 [410A 14BIOH| WPIM [1ibue? opoD | -oN wog
*oN e8od Dpowsy WpLM sdo] 14| ezig | ez poeds | #B1om | weysks o %pod
(1993) Aupoodo) jeey| 90D | 1998 | gy | °N JooW (soyouy) suoysusw;g I8 oo
SEGNIM 34V1 NIAING YO LOW

* ¢ Refer to Page 1 for Finish Suffix

Page 3



SECTION 570-301-800

S~

o

N & Grw svseos [1'8/z°91/11| 00 00v 3 9 00¢ B 5E6561
= 8¢ __(wv)szelos [L's/L'91/11]  oov 008 osol | 1 It k/1-olf 9 je/I-¢ 22268971
23 sZleos [1’g8/z91/11] 0001 0081 € zl 001 l 9 z SigortL

12 SELSS 49A0D QL W uo sunow (L ‘8/Z2°91/1L] 001 08l 8/5-¢ | ¥/1-9 | o0l 1 681rilL

[t 3|90 V6| wayshs (jag uo sjunow [1°8/2°91/LL]  00L 08l |8/5-Z1¥/1-9] o0l l SEOE0L

(74 8]q0) V6| woyshs ||ag wo syjunow [1°8/2°91/11] 0§ 06 8/s-z{ z/1-y | 00l 1 61816

Pi01043d | (c5 you (2202401 613 | yipIM |yibua 3 *oN
5o youl) | (sayduy) 199y 44619H [ HiPIM |y Pod N #od

*oN 8oy Joway ?_o.._u.o.wo P42 Aind 021§ 021§ Jﬁw j0 yBrapp | wayshg | 40 apo)
i ecel (199) Ay190do3 jeoy | 210D | 99 v_oox TON [ (seydut) suotsuswi( 1198 | 2d4i1ay
$133¥ ANIMNN
F%n.m;v 618l $8600S | 1'8/2°91/11] 041 0S¢t z |#/1-¢ | oool v /-l e/ e/i-v| 2/1-y »e 128971
{t61-619) 0281 a/z'o/i | oot | o8t [vA-z]w/e-e U [v/e-9]v/e-9] 9 *s¥88YZ1
. . (opuam >4o0g) L/11 - -
(81°61a) 6181 8v¥01 Puo (19018) 16266 Apowsos| ‘2/1"8/c 00z ooy l8/t-t| 9 000L | t |v/e-9|v/E-9| 9 »s/8SEZ1
(S1°613) 61°81 (inuoM) 6Z£16 Apoused |  91/LL oS 06 v/e-z| ¥ 0001 1 jg/1-s|v/1-9| 9 14 V5L 1L
(£1°613) 61°81 (inujom) ze0e01 Apowsod | 91/11 001 081 v/E-z| 9 0001 1 9 v/e-9| 9 v «s€5511
(91°613) 61°81 (inujopm) Zegeg Apreuwoy | 8/2°91/11 0s 06 z ¥ 0001 l 9 |ve-9] 9 [Z/1-+v s36€L5 11
Posnoyiad [(soysuy) | (sayour) | (3202 4° | o0y | ysren| uipism |yiBuay ) Y
59 .. . s

*oN aBog Ppowey ?_o.._o“.hvo 1Pe43 Ajind ezi§ | ez1§ anm 0 1yBrop | wayss | s0 9po)
e =04 (1993) As1o0do jeey| *° | 199¥ J..& ‘ON | (seydut) suoisuowg 1199 | sdkiajal

SYIANIM 3dV1 N3AIYG ONINS

**Refer to Poge 1 for Finish Suffix

Page 4



ISS 2, SECTION 570-301 -800

123705 (With Countersunk Hole)

151346

"

| 98212
2191
/ 3598
4
151691
,/ :
/ms
219 98237 (Long) .
N 98421 (Short)
98236 0
2 11262¢/®7
98239 2669
=
\ 121332 ( Arm, Left Tape }
121333 ( Arm, Right Tape ) 98215 (16 x 7-1/4")
99496 (16 x 6-5/8" )
111666 (16 x 11-7/16" )
98213 Pod, Felt
FIGURE 1. BASE AND BRACKETS FOR MOTOR DRIVEN TAPE WINDERS
SN—

Page 5



SECTION 570-301-800

187
- 98423 (USED IN PLACE OF 124890)
‘%mm
2“ \~“ ."’ ’
98221 —| 1043
2669 -
2669
1043 34432 1123706 Screw (10-32 x 1,4 Flar)
125185 Screw (10-32 x 1,4 Rd)

123702 (LEFT GUARD)
123703 (RIGHT GUARD)

98231 ( 5-13/16" Long )
99498 ( 5-7/32" Long )

FIGURE 2, DRIVE SHAFT AND GEARS FOR MOTOR DRIVEN TAP! INDE?2$

Poge 6

0




ISS 2, SECTION 570-301-800: -

111675
151723

INNER PLATE
11672 —W\\ ‘F
b\

111674

4

111673
\

@

%ﬁ\\ 181
3438
2669

151723

111671

NOTE:
FOR PARTS SHOWN BUT NOT
LISTED SEE PAGE 6

FIGGRE 3. DRIVE SHAFT AND GEARS FOR TRIPLE REEL MOTOR DRIVEN TAPE WINDERS

Page 7



CTION 570-301 -800

Page 8

FIGURE 4.

L/,» “ %’.@Q QQ N

A - 110712
s«‘ ) s

110711

L

L 123701

151346

: ié‘y——mn

INTERMEDIATE GEAR AND 110715 TAPE REEL ASSEMBLY

bS]



gy

1/

FIGURE 5.

1SS 2, SECVION 570-301 -800

\
98204
125006
102073 TAPE REEL ASSEMBLY 98207
TW5,6 & 10

98200 TAPE REEL ASSEMBLY
TW3 & 4

102073 AND 98200 TAPE REEL ASSEMBLIES

Page ¢



SECTION 570-301 -800

102495 CORD ASSEMBLY -

102899 CORD ASSEMBLY

82283 MOTOR, SYNCHRONOUS
1/40 HP. 110V, 60 CYCLE
AC ( SEE BULLETIN 11478
FOR COMPONENT PARTS)

FIGURE 6. MOTOR AND CORD ASSEMBLIES

Page 10




ISS 2, SECTION 570-301 -800

(Buo «Z/1-9)EEENZL
(Buo .8/£-€)886921
(Buo ¥/€~S)06 L6EL

668921 -

16921

669151 .

61z <

S

R

<

~

?

916921

r16921

280621
686921 .

sssc-® o

5

6998 ——
(*H v/\ :
9c96z1 S£962!

X 28-01) MIYDS 909151
(124 91/£ * Ze-01) MI¥DS 9821

#1220l

z1zz01 \

106921

(41741

~

~,

1€658

628,
010sS

v61y
N se658
O S 16921
0 z1692t
. 169zl
oz1szl
>
r e
\
R 0 )
¢ 8eve
35 6992
: - 9Z921 1
. 0£91s 1
1612 .
. N — £12201
r
(2 i
20621
Y ——— 206921

BASE AND BRACKETS FOR SINGLE REEL MOTOR DRIVEN TAPE WINDERS

FIGURE 7.

Page 11



SECTION 570-301 -800

FIGURE 8.

Page 12

INTERMEDIATE GEAR FOR SINGLE REEL MOTOR DRIVEN TAPE WINDERS




1SS 2, SECTION 570-301-800

126910
w0 [
/‘-:\
ey ™~ / 151659
NET .
-f("rql o
N } /
N—

105866 90790 151631

151723

110664

*Supplied with 110664

FIGURE 9. DRIVE GEAR MECHANISM FOR SINGLE REEL MOTOR DRIVEN TAPE WINDERS

Page 13



SECTION 570-301 -800

Q‘\74283
41663
~123700

125006

159227 1516
'-159228 Twid sl

TWi2
126987 115V AC 50 60 CYCLE, | 40 HP
INDIVIDUAL PARTS NOT REPLACEABLE

126992 TAPE REEL ASM (TW12)

159222 TAPE REEL ASM (TW13 & 16) /
%Q

2669
pd \
99082 , ‘j
& '
126909 —/ I PR 5063
219 112626 0@ 139159
151659 ’
. 126990 CABLE ASSEMBLY (TW12)
126900 » Includes: 95063 & 4851
2669- ~F 139094 CABLE ASSEMBLY (TW13)
3438 g a Includes: 139159 & 4851
- - 1264

MOTOR AND TAPE REEL ASSEMBLIES FCR SINGLE REEL TAPE WINDERS

FIGURE 10.

Page 14

4\123699
ﬂh\‘
o

re)



1SS 2, SECTION 570-301 -800

PoIY /-2 ‘4edwnr  9ZyIZL

D—- - givizl

86SE
A o1z
7 vriz
/

zovizl

080zl

Sivizt--
865E

1svvel
/et

— - 628221
yov 1zl
S— 6S9IL

0"
o
€ Eosest
— o — 89161

BN - 1612

200~

14424

* # Refer to Page 1 for Finish Suffix

TAPE WINDER MECHANISM (Motor Driven Single Reel)

FIGURE 11,

Page 15



SECTION 570-301 -800

) n. ,...xc “ .
318vIDVIIY
1ON $1¥vd 1YNAIAIGNI "y .
‘dH OF/1 31DAD 09/0S DV AGLL : J ]
Y/ s6EIZIN | ¢
N
v 1zl

o8
. [
. i

A

L
RN...:\W \
ezl

\
269611

p:';_

6EPPTL

N stotnt

N

tAg4 44\

59181

MOTOR AND ELECTRICAL COMPONENTS (Single Reel)

FIGURE 12.

Page 16



~
3
3

ETR

1SS 2, SECTION 570-301-800

121424
/
121422
/110743
-151686
a”///
93984
151073 \ NOT SUPPLIED WITH 121428
121420 .

79894 — )

125203
EARLY DESIGN

\-{I |965/8

ITAPE REEL ASSEMBLY (TWZOI").

146626 MODIFICATION KIT TO PROVIDE

151723
TW200%* WITH 199901 TAPE REEL (TW203**) N a2 \
e N\ &
e NG
N 1466385 o\
28 A
.151686——4-‘3 < X Q S
110743 —@® O&\ 146635 &
PO
N 146612 o T 121000
146355 o
AN N9 o 151630
M XS
g ) o 2191
145930 - N
v s
172883 TS 3
SN Y —*199929
PN %
- g S \
45815 -~ ".<
. \h}
199901 N, ¥
N & N Fort of 146626
P

bo. s shown but not
Listed wee Fage 10
*eReter 1o Foge 1 tor Finish Suftin
Rt TAPE WINDLRS

FIGURE 13.

TAPE REEL ASSEMBLILES FOR SINGLL

Page 17

1121428 TAPE REEL ASSEMBLY (TWZOO").



SECTION 570-301 -800

2704

anis “1Mvd 06/£6

ONI4S 500¥8

IMVd £66€£8
*SIANTIDONI 686E8

N
esoi—" -

S¥IANIM 3dV1 NIAING ONI¥dS 1TV
21 NOWWO)D 33V JADEVY N/ OHS S1¥Vd

(114) sz1sz!1
(494 4) 9v6SZI :
L6zt l@

sve

f/ 28288
\

£84¢6

.

(Q3aV3I¥HL) 13VHS €8Y¥01
(QIGYNIHINN) 19VHS 868¥Z 1

0928611

vellB611

* ¢ Refer to Page | for Finish Suffix

BASE AND BRACKETS FOR SPRING DRIVEN TAPE WINDERS

FIGURE 14.

Page 18



9N732
119658
85925 Supplied With nso;%

FIGURE 15. 4" REEL FOR 11/16" TAPE
(Spring Driven)

119658
Supplied With 92501
79894 -Q

-

EARLY DESIGN

FIGURE 17. 6" REEL FOR 11/16" TAPE
{(Spring Driven)

ISS 2, SECTION 570-301 -800

EARLY DESIGN

FIGURE 16. 4" REEL FOR 11/16" AND 7/8" TAPE
{(Spring Driven)

123591%¢ w
r
93779
1235920¢ i
123593%*
|
\— 125750
123590%*
1235930¢
\
L__123588%* 123589+

**Refer to Page 1 for Finish Suffix

FIGURE 18. 6" REEL FOR 3/8", 1/2" AND 11/16"
TAPE (Spring Driven)

Poge 19



SECTION 570-301 -800

FIGURE 20.

Page 20

79694

j24885 — %—— 119658 Supplied With 85922

- 85922

;EARLY DESIGN

FIGURE 19. 6" REEL FOR 11/16" AND 7/8" TAPE (Spring Driven)

85576

112626 —

91819 MODIFICATION KIT FOR APPLYING CENTER UNWIND REEL (SPRING DRIVEN)

LN

c~en

’
. X



ISS 2, SECTION 570-30% -800

Lo
Ay
. 103038
74547
103036
-

112626

- FIGURE 21, 103035 MODIFICATION KIT FOR APPLYING CENTER UNWIND REEL (SPRING DRIVEN)

SPECIFICATION 55735 | 22 ~_g)

FIGURE 22, 114189 MODIFICATION KIT FOR APPLYING CENTER UNWIND REEL
(Used on a 14 Type Transmitter Distributor Cover)

Page 21



SECTION 570-301 -800

32~
15342—0S" |

125231 —g)

118834** TAPE WINDER CABINET ASSEMBLY

é—29
& —nes

102492 TAPE WINDER MOUNTING CHANNEL ASSEMBLY

SPECIFICATION 53138

* ¢ Refer to Page | for Finish Suffix

FIGURE 23. 115725°° MODIFICATION KIT TO PROVIDE MEANS FOR MOUNTING A MCTOR DRIVEN
SINGLE REEL TAPE WINDER TO LEFT SIDE OF TABLE

Poge 22



ISS 2, SECTION 570-301 -800

8330
2382 p— TO SECURE 5668
125231

@-mn 7
4 &—2669

\\\\——'mw 3__ 151691
%‘*_ *104848 CORD ASSEMBLY

SPECIFICATION 53665

102492 TAPE WINDER MOUNTING CHANNEL ASSEMBLY

** Rofer to Page ) for Finish Suffix

FIGURE 24. 115743** MODIFICATION KIT TO PROVIDE MEANS FOR HOUSING A MOTOR DRIVEN
SINGLE REPL TAPE WINDER AT THE LEFT SIDE OF THE TABLE

Poge 23



CTION 570-301 -800

179856
—151626 95320 é.——-—ll’m 75
(&) —179857 )
114858 ~~ 155718 @,,f - —-3'/.‘/’9'.%%
] 195406 (7° Long)
/{wma (83/4" Long) 151631 o
r~g =

| o~

151630
1
an—" 16704
I
= -
! LD STYLE y
I
!
LONGER AVAILIABL
ORDER 199963

SUPPLIE
w/1 mo;'u\
]

195410 (6" LONG)
173939 (7 3/4" LONG)

153538

s ~161552

——161552

FIGURE 25. BASE AND BRACKET MECHANISM FOR TRIPLE REEL TAPE WINDERS
(Motor Driven)

Page 24




ISS 2, SECTION 570-301-800

9doy 1 48/ *u91/11 PIopOWWOID |1

adny ,91/11 04 dn 2jopowwoddD "M
*19U1qD JO J|BYS JOMO] UO PI}|Disu! TIOJRIOY

-13de) 52{0pPOWWOID0 JPUIM UIYM vu.::coze

_ — N < I,/”’
il sier TSy T~o m_So_
1uvid 3ais “49—_| | /\© T TS «nﬁ
__ B E_m_o e
- -~
8&2 T Ry
\@ T g N
1 99T ~~ - ~~, t
[ | %3 Bwﬁe =S v N%ﬁ -’
~ ]
|
}
I
i
i
“ 259611
| R%/
f 8_2
992761 _ o«mno t R les
ov:.k-@
91£291
4_:_2_w M®
szez9n 18ecsl
92.: Ru 16868 @)
961 865t
—_
© o_o&_@ 51857
\@ Rnno_@ 161z
~ seveg _83_
1lz< @
ccsen S&: Yo 865EQ® m%a:@/
© - 666291 ® |
€€9¢91
3&:/
( v . ( ;
£ 3 ¢
]

TAPE GUIDES AND ROLLERS

FIGURE 26.

Page 25



SECTION 570-301 -800

ol
- »

D
o

(6uoy ,.9) govssl
(Buot .8) 02L291 (sZ "O14 335
(sZ *©14 335 r~ 004291 "33¥)

@'

rISI9L

SHAFT MECHANISM FOR MOTOR DRIVEN TAPE WINDERS

FIGURE 27,

Page 26



1SS 2, SECTION 570-301 -800

162722

> =,

R

.’/

MOUNTING BRACKET
SEE FIG, 25

P— 173937

FIGURE 28. MOTOR AND RELAY

Page 27



SECTION 570-301 -800

et

- o

162824 (11/16" Tape)
194769 (11/16, 7/8 and 1® Tape)
147747 (11/16* Tape)

O Nylon Extended Down Inside of Spokes

FIGURE 29. TAPE REELS

9—-—-151630

3598\
@ ®— 2N
)

11963482
195409 (7 L
\[@)mm (9" L:‘:;

162714

151442 \g e
74701 =

—

~164491
81726 ®— 110743 172933
82548~ — 3509
41732—
no7'43~@~
3599-—‘@ Dpeculiar to 199900

®peculiar to 164516

FIGURE 30. 199900 AND 164516 MODIFICATION KITS TO PROVIDE REEL FULL ALARM

Page 28



L.
s
-

&—112626

2669
. 139159
. ®— 105866 /

/ 139094
S

T 112626
v 2669 D Ry — 1264

@/3438;

- 112626/ ﬁ

| 178732 < @ .-
: 2|9|/ 2669/
| 151659~
|
i 178740——
[}
| -
I -
L--
?\15%37

178731 —

.
—_—— e e . - e e - - e ———
c 4

@ I78738/\

112626— &
2669— @
3438\®

155 2, SECTION 570-301 800

|
:
l 151631
! 2N

> A\ / 1250150 ~ _ ,
|7939o——-§\ o@ti Q*J / ! ®
\\_//@ @ 178737
% &/51693
2191
. €E~|51659

—178735

$—____——2669

117535

178732 @

| 173937
\ (SEE FIG. 28
FOR COMPONENTS)

FIGURE 31. SINGLE REEL MOTOR DRIVEN TAPE WINDER

Page 29



SECTION 570-301-800

%)
o
'@
. -}
3598 — @
176173 — ,
[}
151442 — & @;’
162714
a2’
[4
¢
-Supplied w ~—
95320
[
151442
g e 2191%
29— o

GD—121243

181101 - *— 219
> — 7002
® — 3598

176168

*PART OF 179856 CABLE ASSEMBLY

FIGURE 32, BASE AND BRACKETS FOR SINGLE REEL TAPE WINDERS

{(Motor Driven)

‘ Page 30



T e
b

posy
- .

1SS 2, SECTION 570-301-800

L

194769
162823

151634 152537

(REF., 162700
/ 0 e~ \3/11%57 SEEFIG. 32)
\\
161514 ner. Te2700 3
SEE FIG. 32)

FIGURE 33. TAPE REEL AND SHAFT MECHANISM FOR SINGLE REEL TAPE WINDERS '

(Motor Driven)

Page 3



JECTION 570-301-800

124612 —

!
9

16722

?— 152893 ‘

D

P— 110743 <

I i,

2/

ity 4

— 151688
U— 124996
g 41732
<’
=’ , 82548 .

%/ /I 02329
74728 —3—3

#2263

82548 —

\ 102330 —
‘55750\@ - Baliaaid 74728— %%
] [] L *197962 82548 _
N
*Part of 173937 Motor Assembly 10743-a%~3
151880 - &)

@

FIGURE 34. MOTOR AND RELAY

Page 32



1SS 2, SECTION 570-301-800

146698 (3-1/4")
146806 (4-1/2")

194442 (3-1/4" Core 1" T
199468 %3-‘;4' Cm n/ loée'e%'ope)

FIGURE 35, TAPE REEL ADAPTERS

199901
FRONT PLATE .

(> )—REF, 78469

S
o

@—125011

SPECIFICATION 500985 J_l,——lzslze

FIGURE 36, 146822 MODIFICATION KIT TO ADAPT SPRING DRIVEN TAPE WINDERS
WITH 199901 TAPE REEL

Page 33 -



SECTION 570-301-800

it
194772°¢ () Roel S !
1954112 (3 Reel LIl

147718°* (2 Reol)

194773 g Reel
195412°¢ (3 Reel
147719°¢ (2 Reel)

0
194770%*( Specification 5976S )
195105%¢( Specification 50315S )

**Refer 10 Poge 1 for Finlsh Suffix

FIGURE 37. 194770°® (SINGLE REEL) AND 195105°® (TRIPLE REEL) MODIFICATION KITS
TO PROVIDE TAPE WINDER COVERS

Page 34



1SS 2, SECTION 570-301 -800

112627

— 149799

2836 121404 N .
| - 1528937 1 10743] - g&)—l 1694
e ~2191
N 148244
119652
/5 121405
122960 121411 8

149795

125015 —

sas5— >

91— 151857

& 151686

@ &
“0743/ 146612

— 146355
—— 145930

7 146635

199901

FIGURE 33, MOTOR DRIVEN TAPE WINCER (Single Reel)

Page 35



SECTION 570-301 -800

Page 36

*Part of 307102 Cable Assembly

*#Refer 1o Page ) for Finish Suffix

FIGURE 39 HOUSING AND CABLE ASSEMBLIES FOR MOTOR DRIVEN TAPE WINDERS

ey
)



1SS 2, SECTION 570-301-800.

151630—@

~
R~
j S,

[3

—103038 — 146820
74547 131630 \
4 ~/
7389 &

\t5
— 130609
14818 @
(©O) - &) —119656
@, &) 745
— 2669
@ — 74807

4B-SD
6796 — @

SPECIFICATION 503125

FIGURE 40, 146815 12" CENTER UNWIND REEL ASSEMBLY

Page 37



SECTION 570-301 -800

SPECIFICATION 501825

Page 38

FIGURE 41,

iy
T
119652 <~

_-121398**

99381 —

!
102665 — )

**Refer to Poge | for Finish Suffix

145892¢® TAPE UNWINDER



ISS 2, SECTION 570-301-800

?/151657

- SN

—— 103038

i
— 2669

— 112626
SPECIFICATION 503545

FIGURE 42, 199935 6" CENTER UNWINDER

Page 39‘



SECTION 570-301-800

'Md]—% T 194717

194727 LOW SPEED ( Specification 502165 )

St
| -
~ 2
e %7
- T
l// ; @@ 3558
UL oTON
B 219
i ,i
. 1—=——FRONT PANEL
1 H
L
"
151632
~N

198640 HIGH SPEED ( Specification 502215 )

FIGURE 43,

Page 40

*PART OF 198640

194727 AND 198640 MODIFICATION KITS TO PROVIDE CENTER UNWIND REEL

@



A7

ISS 2, SECTION 570-301-800

119652
73
119652 b
2191 <
3598 -7
~ 194767
0 199522
w2 194767
11 0 \
\@@{". 162703
89897
147710 2669
t@ ) 2669 147710
775 163526 147743 119648
b / 147705 4 16372
< 151639 151630 -~ 173116
e,’\@kmo \ ﬁ /®£ £ /\,
119652 119648 g
Ry 160474 158542
1
j 147708 / ‘ﬂ
m \ \

147722 —

~

151880 T~ _
110743 \ g T~
%, 173116 =
A 172932 e
i »
//
-7 &
PO Al
Gy | 1w
TN 46225
163528 o =gl 194768
112626 o ! =7
~ 151721 L 1700 ==~
74&34>9 \ P
& ~= 21\:?1 ! ’I
73276 0@
®" | 151701
U [
154244
s‘\\\\\‘_\‘:\‘--.
3 N _—(REF, 162700
2 il SEEFIG. 25)

FIGURE 44. TAPE GUIDES AND FOLLERS FOR DOUBLE REEL TAPE WINDER



SECTION 570-301 -800

151925
E\lsloso ¥ —151630
P~219] ®—29
| 147724 ®— 7002

e Sy

| 173938—

T—128913 ﬁ :
@— 3646 moz—{ ?—-151335
I

®— 44048

| 151415~ =5y ®—219
|
|
- 151416 162196
\ g
& | >

?~|5|630 i
®— 7002 |

(REF. 147723

®
P~ 92260
(REF. 147722 SEEFIG. 44) <

SEE FIG. 44)

& —7002
~2)91

®
d-15163

o, 0151626— 2 159
L, ®9s320 291 O\ ®
] o,
173937 ' o
(For Components See Fig. 28) 55 P "}‘
H ° H
e
i

151630

® Port of 147742 Coble Assembly

FIGURE 45. ELECTRICAL COMPONENTS FOR DOUBLE REEL TAPE ~INDER

Page 42

A
<«

gy



<
K sl

“

161514

ISS 2, SECTION 570-301 -800

— e s e e e e e e . e e s )

P
- 9 ) -7
‘\7\~l ! o 151631

(REF 162700
SEE FIG.25)

FIGURE 46.

\ e 219
==3 - 1427 !

(REF . 147722
SEE FIG .44)

SHAFT MECHANISM FOR MCTOR DRIVEN DOUBLE REEL TAPE WINDER

Page 43



SECTION 570-301-800

-
L
-
(REF. 162700 — "
SEE FIG. 25)
SN

120175

29
Supplied w/95320 \ é

9
.
-~
-
=

3,
SR - J

(REF. 162700
SEE FIG. 25)

® Port of 199749

FIGURE 47, CONNECTORS AND MOUNTING BRACKETS

Page 44




ol

£

Part

Number

1043
1059
Nnsi
1187
1223
1248
1264
1268
1286
1291
219

2199
2263
2382
2449
2539
2669

2836
2846
3438

3598

3599
3606
3608
3640

3646
464)
4814
4851
5600
5668
5740
6032
6345
6796
6970
6994
7002

7415
7481
7634
7825
8330
8333
22015
34432
35503
35551

41663
41732
41974
42823
44048
45815

45969
55010

Description and
Page Number

Screw, 10-32 x 5/16 Rd 6,7
Screw, 6=32 x 7/32 Rd 18
Screw, 6-40 x 11/16 Fil 7
Screw, 10-32 x 1/4 Fil 5,6
Screw, 10-32 x 1/2 Fil 5
Screw, 6=40 x 1/2 Flat 11
Screw, 10-32 x 1/2 Flat 14, 29
Screw, 6-40 x 5/16 Flat 5
Screw, 10=-32 x 7/16 Fit 5, 11
Screw, 6=-32 x 3/4 Flat 18
Washer, Lock 5to 17, 21 to 32,
35, 38, 40 to 44

Nut, 7/16-32 Hex 13, 29
Nut, 8-32 Hex 27, 32
Washer, Lock 22, 23

Washer, Lock 14

Nut, 3/8-32 Hex 8, 9, 14
Washer, Lock 5 to 8, 10 to 14,
17, 20, 21, 23 to 25, 29, 37,
39, 41

Spring 15, 35

Washer, Flat 40

Washer, Flat 5to 7, 11 to 14,
25, 29, 37, 38

Nut, 6~40 Hex 5, 8,11, 12, 15,
16, 21 to 25, 28, 30, 35, 40, 41,
42, 44

Nut, 4-40 Hex 28

Nut, 6-40 Hex 24

Spring 5

Waosher, Lock 22, 23, 27, 29,
38, 42

Washer, Lock 27, 32, 35, 42
Spring, Compression 40
Washer, Lock 8, 12

Terminal 4

Spacer 23

Box, Switch 23

Screw, 2-56 x 1/4 Fil 18
Screw, 8~32 x 7/16 Fil 16, 35
Nut, 6-32 Hex 22, 23
Screw, 10-32 Fil 37

Nut, 3/8-32 Hex 25, 41
Bearing, Ball 8, 12

Washer, Flat 5, 15, 16, 22, 23,
24, 30, 35, 38, 41, 42, 44
Nut, 1/2-32 Hex 37

Hub, Gear 6

Spring 25, 41

Spring 11

Washer, Flat 11, 23

Screw, 10-32 x 3/8 Rd 5
Spring 25, 41

Washer, Flat 5, 6,7, 14, 25, 4]
Foot, Rubber 22, 23

Screw, 10-32 x 3/8 Flat 6, 14
Washee; Flat 21

Washer, Flat 9, 14

Plate, Clomp 28, 32°

Spring 11

Washer, Flat 29

Washer, Flat 42

Washer, Lock 17, 25, 41
Screw, 4=36 x 3/16 Rd 18
Screw, 10-32 x 3/4 Flat 5, %
Screw, 10-32 Shoulder 5, 11
Spring 38

Part

Number

55309
70497
71047
71073
71646
71659
71971
71972
73098
73175
73276
73299
73894
74283
74547
74682
74692
74701
74702
74728
74807
74952
75257
75607
76086

76249
76281
76395
76396
76450
76484
77140
78203
78245
78420
78454
78469
79894

81726
81824
81835
82283
82548
82725

83413
83989
83990
83992
83993
83996
83997
83999

84001
84005

84008
85428
85575
85576
85832
85922
85924
85925

NUMERICAL INDEX

Description and
Page Number

Screw, 6-32 x 1/2 Oval 23
Nut, 5/16-32 Hex 8, 12
Washer, Flat 10

Washer, Flat 16, 35

Nut, 6-32 Hex 22, 23

Screw, 6-40 Shoulder 15, 35
Gear, 35T 6

Pinion, 5T 10

Plate, Switch Box 23

Washer, Lock 8, 9, 14, 25, 41
Screw, 6-40 Shoulder 25, 41
Key, Tape Winder 18

Screw, 6-40 Set 21, 37, 39, 40
Washer, Spring 9, 14

Collar 21, 37, 39, 40

Screw, 10-32 x 1-1/8 Flat 8
Post, Spring 25, 41

Spring 28

Spring 5

Terminal, Contact 32

Nut, 10-32 Shoulder 25, 37
Screw, 4-40 x 5/8 Fil 22, 23
Post, Spring 5

Washer, Flat 35

Washer, Spring 8, 12

Washer, Flat 22, 23

Screw, 6-40 x 1/8 Fil 5, 22, 23
Terminal 10

Disk, Friction 8, 12

Washer, Felt 8, 12

Shim, .028" Thk 8, 12

Fan 10

Nut, 9/16-32 Hex 6, 8, 12
Spring, Main 18

Screw, 6~32 x 7/8 Flat 22, 23
Collar 6

Screw, 10-32 x 7/16 Flat 13
Foot, Rubber 18,33

Screw, 10-32 Set 17, 19, 20, 33
Screw, 4-40 x 15/32 Fil 22, 23
Terminal 28

Nut, 4-40 Hex 23

Washer, Flat 18

Motor, 110V. A.C. Syn chronous 10

Insulator, .062" Thk 28, 32
Spring 30

Screw, 4-40 x 3/16 Rd 23
Buffer 5

Shoft Assembly 18

Shaft Assembly 18
Governor Assembly 18
Pawl! 18

Post, Bottom 18

Post, Top 18

Knob, Stop 18

Rod, Spring Holder 18
Screw, 6-32 x 1/4 Rd 18
Spring 18

Spring, Compression 18
Arm, Stop 18

Reel Assembly, Tape 20
Bracket, Tape Reel 20
Pivot, Tape Reel 20
Winder Assembly, Tape 4
Hub 17,19, 20

Reel, Tape 17, 19

Lid, Tape Reel 17, 19

Part

Number

85931
85935
89897
90033
90109
90480
90490
90511
90565
90790
90791
91589
91683
91684
91729
91732
91819
92260
92265
92501
92854
93030
93135
93582
93758
93779
93782
93783
93786
93787
93790
93791
93984
93985
94042
94071
94072
94567
94568
94569
94665
95002
95063
95320

98200
98201
98202
98203

98205

98207
98208
98209
98210
98212
98213
98214
98215
98216
98217
98221
98222
98223
98224
98225

1SS 2, SECTION 570-301-800

Description and
Page Number

Post, Spring 11

Post, Spring 11

Nut, 10-32 Hex 25, 41
Stiffener 28, 32

Fuse, 3.2 Amp 23

Nut, 9/13-32 Capston 8, 12
Shim, .005" Thk 13, 29
Screw, 6-40 x 13/16 Hex 26, 31
Spacer 22, 23

Washer, Flat 13

Washer, Lock 16, 35
Adapter, Fuse 23

Nut, 15/32-32 Hex 13
Nut, 15/32-32 Ring 13
Winder Assembly, Tape 4
Reel, Tape 19
Modification Kit 2,4,20
Washer, Lock 17, 42
Screw, 2-56 x 1/8 Rd 30
Hub 19

Connector, 2 Pt Plug 16, 23
Mount, Vibration 22, 23
Screw, 8-32 x 1-3/4 Fil 36
Washer, Flat 10

Washer, Felt 39

Screw, 4-36 x 1/4 Flat 19
Collar 18

Screw, 4-36 x 1/4 Fil 18
Clip 19

Screw, 1 x 1/ARd 19
Stud, Pawl 18

Winder Assembly, Tape 4
Washer, Lock 17

Washer, Lock 36

Screw, 6=40 Pilot 20
Collar 18

Bushing 18

Gear, 60T 18

Collar, Spacer 18

Pawl 18

Screw, 6-40 Shoulder 15, 35
Holder, Fuse 23
Connector, 3 Pt Plug 14
Switch, SP-ST Toggle 24, 30,
42, 44

Reel Assembly, Tape 1,9
Hub, Locating 9

Shaft 9

Gear, 1447 8,9, 14
Flange, Tape Reel 8,9
Reel, Tape 8, 9

Core, Tape Reel 9

Knob 8,9

Core, Tape Reel 9

Pinion, 10T 12

Gear, 108T 6, 13, 29
Post, Spring S

Pad, Felt 5

Channel, Locating 5
Plate, Base 5

Support, Side Plate 5
Stud 5

Bracket 6,7

Shaft, Clutch 12

Cam, Stop 8, 12

Block, Bearing 5

Arm, Tape Stop 5

Page 45



SECTION 570-301-800

Part
Number

98227
98228
98229
98231
98232
98233
98234
98235
98236
98237
98238
98239
98240
9824)
98242
98421
98423
98688
98693
98694
98704
99082
99381
99494
99496
99497
99498
99499
99817
101965
102017
102046**
102073
102212
102213
102214
102329
102330
102345
102346
102492

102495
102693
102755
102762
102898
102899
103032
103033
103034
103035
103036
103038
103039
103041
103043
103092
104066
104072**
104302
104365
104478
104483
104847
104848
105866

Poge 46

Description and
Page Number

Hub, Gear 6

Bearing 6

Washer, Felt 6

Shaft, Cross 6

Plate, Outer 5

Plate, Inner 5

Bracket, Bearing 6

Plate, Bearing 8, 12

Lever, Stop 5

Pin, Long 5, 11

Bracket, Tight Tape 5
Guide, Stop Lever 5

Guard, Gear 5

Post 5,8

Post 5

Pin, Short 5

Plate, Blocking 6

Housing 22, 23

Knob 22, 23

Latch 22, 23

Spring 22, 23

Screw, 6=32 x 11/16 Hex 14
Foot, Rubber 15, 37, 38
Channel, Locating 22, 23
Plate, Base 5

Plate, Inner 5

Shaft, Cross 6

Bracket, Bearing 6

Foot 23

Connector, 3 Pt Plug 10
Washer, Beveled 8, 9, 14
Cabinet, Tope Winder 22
Reel Assembly, Tape 1,9
Plate, Inner Bearing 5, 11
Plate, Outer Bearing 5, 11
Screw, 6-40 x 13/64 Flat 5, 11
Spring, Contact 28, 32
Spring, Contact 28, 32

Hub, Locating 8, 9, 14
Shaft 8,9, 14

Channel Assembly, Tape Winder
22, 23

Cord Assembly 10
Receptacle, 3 Pt Connector 23
Screw, 6=40 x 7/16 Flat 23
Guide, Tape 22

Conneactor, 3 Pt Plug 10
Cord Assembly 10

Winder Assembly, Tape 4
Lid, Tope Reel 19, 20

Reel, Tape 19

Modiflcation Kit 2,4,21
Bracket, Tape Reel 21

Post 21, 37, 39

Nut, 6-40 Spl 21, 37, 39, 40
Screw, 6-40 x 1/4 Fil 21, 40
Spindle 21, 40

Connector, Cord 23

Guide, Tape 23

Cabinet, Tape Winder 23
Pin 14

Handle 23

Winder Assembly, Tape 4
Shaft 18

Cord 23

Cord Assembly 23

Clamp, 7/16"ID Cable 13, 29

NUMERICAL INDEX (Continued)

Part
Number

1064460
108015
108103
108353
108809
110191
110664
107N
110712
110713
110715
110743

110822
110823
111017
111427
111666
111667
111669
111671
111672
111673
111674
111675
112080
112626

112627
112863
114189
114237
114467
11450
114858

115535
115725%¢
115739+
115743**
115753**
115754**
116704
116705
116783
117535
118834**

11963482
119648
119649
119652

119653
119654
119655
119656
119657
119658
119876**
119877**
119878**
119936**

120175
120429
121243

Description and
Page Number

Plate, Name 23

Washer, Flat 25, 4]

Washer, Flat 39

Screw, 6-40 x 1/2 Fil 15
Screw, 10-32 x 27/32 Hex 29
Washer, Lock 16, 35

Switch, SP-ST Toggle 13
Spacer 8

Core, Tape Reel 8

Core, Tape Reel 8

Reel Assembly, Tape 1,8
Washer, Lock 15, 17, 25, 28,
32, 35, 41

Screw, 10-32 x 13/16 Flat 8
Screw, 10-32 x 11/16 Flat 8
Screw, 6-40 x 5/16 Fil 22, 42
Washer, Flat 26, 31, 43
Plate, Base 5

Plate, lnner 5

Coupling 7

Shaft, Cross 7

Bracket, Bearing 7

Shaft, Cross 7

Coupling 7

Bracket 7

Washer, Flat 15

Nut, 1032 Hex §5, 6, 11, 13,
14,15, 20, 21, 25, 29, 39, 41
Nut, 2-56 Hex 16, 35
Spacer, .063" Thk 26, 43
Modiflcation Kit 2,4,21
Screw, 2-56 x 1/2 Fil 16, 35
Connector, 3 Pt Plug 44
Gear, 1927 8, 12
Connector, 6 Pt Receptacle
24, 30

Connector, 6 Pt Plug 24, 30
Modification Kit 2,22
Winder Assembly, Tope 4
Modification Kit 2,3,23
Winder Assembly, Tape 4
Winder Assembly, Tope 4
Holder 21

Guide 21

Holder, Fuse 24, 30, 42
Washer, Flat 29

Cabinet Assembly, Tape
Winder 22

Button, Plug 24, 28, 30
Ring, Retaining 25, 41

Ring, Retaining 38

Ring, Retaining 15, 16, 25, 35
38, 41

Ring, Retaining 14

Ring, Retaining 38

Ring, Retaining 25

Ring, Retaining 37

Ring, Retaining 26, 31, 43
Ring, Retaining 17, 19, 20

Plate, Front 18

Cover 18

Plate, Rear 18

Cobinet Assembly, Tape
Winder 23

Plate, ON-OFF 13, 24, 44
Plunger 17

Clomp, 3/16" ID Cable 24,30,41,44

Part Description and
Number Page Number
121245  Clomp, 5/16" ID Cable 5, 6, 42
121332  Am, Left Tape S
121333 Am, Right Tape 5, 11
121398** Housing 15, 38
121399  Motor, 115V A.C. Shaded Pole

16, 35

121400  Plate 16, 35
121401 Grommet, Rubber 16, 36
121402  Grommet, Rubber 15, 35 ™
121403  Strip 15 L
121404  Wedge, Braking 15, 35 e
121405  Bushing 15, 35
121406  Lever, Operating 15
121407  Shoft 15, 35
121408  Roller 15 -
121409  Washer, Insuloting 15, 17
121410  Screw, 10-32 Shoulder 15
121411 Cover 15, 16, 35
121412 Insulator 15, 16, 35 R
121413 Spacer, .344" Thk 15, 35
121414  Stud 15,35
121415  Arm, Operating 15
121416  Roller 15
121417  Washer, Flat 16
121418  Screw, 6=40 Shoulder 15
121420  Collar 17
121421 Hub 17
121422  Disk 17
121423  Spring 17
121424  Hub 17
121425 Disk 17
121426 Jumper, 7-3/4" Black 15
121427  Cable Assembly 16
121428  Reel Assembly, Tape 17 ~
122829  Spring, Compression 15, 35
122960  Post, Spring 15, 35

123587** Winder Assembly, Tape 4

123588**
123589**
123590**
123591
123592**

Reel Assembly, Front 19
Reel Assembly, Rear 19
Hub 19

Core Assembly 19
Core, Tape Reel 19

123593** Reel 19

123699  Screw, 6-40 Shouider 9, 14
123700  Plate, Locking 9, 14 .
123701  Guord, Pinion 8, 12

123702  Guard, Left 6, 11

123703  Guord, Right 6

123704  Plate, Outer 5 .
123705  Plate, lnner 5

123706  Screw, 10-32 x 1/4 Flot 6,7
124434  Brocket, Switch 16, 35

124435 Am 15

124437 Am, Operating 16

124438  Stud 16

124439  Brocket, Stop 16

124440  Roller 16

124441 Pulley, Broke 15,35

124442  Strip 16

124443  Switch, SP-ST 16, 35

124451 Switch, Sensitive 15, 35

124452  Switch, Sensitive 16

124611 Screw, 8-32 x 3/8 Hex 29
124612  Screw, 8-32 x 1/2 Hex 27,32,42
12 ** Winder Assembly, Tape 4

124885  Reel, Tape 20

124890  Spacer, .188" Thk 6,7

*eRefer to Poge 1 for Finish Suffix



Part
Number

124898
124996
125006

125011
125015

125120
125128
125151
125170
125171
125185
125203

125218
125231
125245
125750
125946
126899
126900
126901
126902
126903
126904
126905
126907
126908
126909
126910
126911
126912
126913
126914
126915
126916
126917
126918
126919
126920
126921
126922
126923
126924
126987
126988
126989
126990
126992
128913
129082
129425
129675
129676
129677
130607
135378
135379
138538

139094
139159
139190
139268
142665
145928

Description and
Page Number

Shaft 18

Bushing 28, 32

Screw, 10-32 x 5/8 Flat 9, 14,
29

Washer, Flat 18, 22, 23, 33
Washer, Flat 12, 15, 21, 22, 23,
29, 35

Screw, 6-40 Shoulder 5, 11
Screw, 4-36 x 5/16 Fil 18, 33
Screw, 640 Set 17

Serew, 8-32 x 5/16 Fii 15, 38
Screw, 10-32 x 1/2 Flat 6
Screw, 10-32x 1/4Rd 6
Screw, 4-40 x 5/32 Fil 17,
19, 20

Nut, 1/4-32 Hex 14

Nut, 10=32 Hex 22, 23
Spring, Compremsion 14
Screw, #4 19

Serew, 4-36 x 3/4 Flat 18
Plate, Base 11

Brocket, Motor 14

Plate, inner 11, 29

Plote, Ovter 11

Bracket 13, 29

Bracket 13

Bearing 13

Shaft 13

Geor, 40T 13

Pinion, 7T 14

Hub, Geor 13,29

Stud, Eccentric 11

Lever, Stop 11

Bracket, Clutch Bearing 11
Guide, Stop Lever 11

Block 11

Am, Lever 11

Block, Mounting 11

Disk, Tape Reel 14

Bracket, Switch 13

Spring, Friction 14

Core, Right Tape Reel 14
Core, Left Tape Reel 14
Flonge, Tape Reel 14

Knob, Tape Reel 14

Motor, 115V 60 Cycle A.C. 14
Am, Tape |1

Bracket, Tight Tape 11
Coble Assembly 14

Reel Assembly, Tape 14
Screw, 8-32 Self-Tapping 42
Plate, Direction 11

Spring 15, 35

Guide, Tape 11

Washer, Clamp 11

Spring, Pawl 18

Washer, Lock 37

Pinion, 10T 8

Shaft, Clutch 8

Fuse, SL-BL 2 Amp 24,

30, 42

Cable Assembly 14,29
Connector, 3 Pt Plug 14, 29
Am, Tope 11

Retainer 18

Nut, 8-32 Spl 38

Hub 38

NUMERICAL INDEX (Continued)

Part
Number

145930
145933
145935
145937
145982
146202
146225
146355
146518
146612
146619
146620
146426
146634
146635
146698
146806
146815
146816
146817
146818
146819
146820
1468210
146822
146827
146829
146830
1468924
146893
146895
146898
147705
147706
147708
147709
147710
147711
147712
14713
147714
147718%*
147719**
147720**
147722
147723
147724
147742
147743
147747
147748
148126
148242%*
14£243**
148244
148245
148246
148247
149795
149798
149799
149897
149940
150040
150646
150710
150854

Description and
Page Number

Hub Assembly 17, 35
Guide, Tape 38

Am w/Hub 38

Shaft 38

Detent, Tape Reel 33
Post, Tape Guide 25, 41
Collor 25, 41

Plunger 17, 33, 35, 38
Roller, Spring 41

Spring, Compression 17, 35, 38
Wire, Brake 38

Post, Eccentric 38
Modification Kit 17
Post 17

Hub 17, 35

Adapter, Tape Ree! 33
Adapter, Tape Reel 33
Reel, Center Unwind 2,4,37
Ree!, Conter Unwind I7
Spindle, Tape 37

Hub, Tape Spindle 37
Holder, Tope Guide 37
Guide, Tape 37

Winder Assembly, Tape 4
Modification Kit 2,33
Hub Asembly 33

Spring, Compression 33
Hub 33

Unwinder, Tape 2,4,38
Plate w/Hub 38

Lever w/Hub 38

Spring, Wire 38

Arm, Spring 41

Plate, Motor Mounting 42
Guide, Tape 41

Latch 41

Arm, Tope 41

Shaft 43

Post, Roller 41

Bracket 42

Bracket, Switch 42
Cover 34

Pan, Base 34
Modification Kit 3
Bracket w/Extension 41,42,43
Base 41

Plate, Cover 42

Cable Assembly 42
Bracket 41

Disk ,Tape Reel 28

Disk ,Tape Reel 28
Detent 38

Cover, Front 36

Housing 36

Bracket 35

Lever, Brake Operating 35
Bracket w/Am 35
Guide, Tape 35

Bracket 35

Plate, Coves 35

Pad, Non=Slip 36

Cable Assembly 36
Screw, 6-40 x 5/8 Fil 10
Screw, 6~40 Shoulder 38
Screw, 6-40 x 1-1/4 Fil 15,16,35
Spocer 16

151412
151416
151442
151606
151626
151630

151631

151632
151634
151657
151639
51042
51657

151658
151659

151686
151688
151689
151691
151692

151693
151694
151701
151721

151723

151724
151880
151924
151925
151939
152537
152893

153442
153537
153538
153539

153577
153817
154244
155718
155750

156768
157215
158542
159204
159222
159227
159228

ISS 2, SECTION 570-301-800

Description and
Page Number

Plate, Serial 30

Insulator, 14 Teminal 42
Washer, Felt 29

Washer, Felt 13, 29

Screw, 4-40 x 5/32 Fit 17
Washer, Flat 33

Stud 42

Screw, 6-40 x 3/8 Fil 5,6, 8,
10, 23, 38

Block, Terminal 42

Nut, 6~40 Hax 42

Screw, 6~40 x 1/2 Hex 28,30,41
Screw, 10-32 x 1/4 Hex 11
Teminal 24, 42

Screw, 6~40 x 1/4 Hex 11, 17,
24, 26, 28, 30, 31, 37, 41 to 44
Screw, 6-40 x 5/16 Hex 13, 24,
26,27, 29 to 32, 4] to 44
Screw, 6=40 x 3/8 Hex 40, 44
Bearing, Boll 26, 31, 43

Screw, 4-40 x 1/4 Fil 29
Washer, Flat 25, 41

Screw, 6~40 x 3/4 Fil 26, 31, 43
Screw, 6-40 x 1/4 Fil 5,13, 15,
16, 21, 24, 30, 35, 39

Screw, 6-40 x 5/16 Fil 13, 29
Screw, 6-40 x 1/2Fil 6,8, 9,
11,13, 14, 29

Screw, 4-40 x 3/8 Fil 17,35,38
Screw, 4-40 x 5/8 Fil 32
Screw, 4-40 x 3/4 Fil 28
Screw, 10-32 x 3/8 Fil 5,23
Screw, 6-40 x 3/16 Fil 6, 11,
12,17, 44

Screw, 6~40 x 9/16 Fil 6,13,29
Screw, 6-40 x 11/32 Fil 35
Spring, Torsion 41

Screw, 6-40 x 1/4 Hex 25, 26,
41,43

Screw, 10-32 x 3/8 Hex 6,7, 8,
13, 17

Screw, 10=32 x 5/8 Hex 10, 14
Nut, 4-40 Hex 25, 32, 38, 41
insulator, .031" Thk 29

Clomp 27, 32, 42

Grommet, Rubber 24, 30, 41
Clamp 26, 31, 43

Screw, 4-40 x 1/4 Hex 15, 27,
32,35

Screw, 10-32 x 1/2 Hex 10, 22
Screw, 6~40 x 9/32 Hex 38, 44
Screw, 6-40 x 7/16 Hex 24
Screw, 6-40 x 11/16 Hex 26,
31, 43

Washer, Felt 13

Screw, 4-40 x 3/8 Hex 42

Nut, 640 Shoulder 25, 41
Jumper, 3" Black 24

Sleeve, 3/32 ID x 1/2" Lg
Insulating 28, 32

Screw, 8-32 x 9/32 Hex 35
Mount, Vibration 24

Spring 25, 41

Connector, 2 Pt Plug 44

Reel Assembly, Tope 14

Core, Tape Reel 14

Core, Tape Reel 14

#*Refer to Page 1 for Finish Suffix

Page 47




SECTION 570-301-800

Port
Number

160471
160472
160473
160474
160664
161513
161514
161552
162196
162700

162701
162702
162703
162704
162706
162708
162714
162715
162716
162718
162719
162720
162721
162722
162723
162725
162623
162824
162999
163523
163526
163527
163528
163633
164481
164483
164491
164516
172843
172932
172933
172981

Description and
Page Number

Shoft 14

Hub 14

Block 14

Stud, Eccentric 25, 41
Pin, Roll 33, 38
Clomp 26, 31, 43
Plate 26, 31, 43
Screw, 10-32 Spl 24
Insulator 27, 32, 42
Bracket w/Extersion 24, 30,31,
41,42,43 ,44

Bracket 24

Plate, Base 24

Stud 25, 41

Plate, Cover 24
Bracket 24

Rod, Pivot 28

Am 28, 30

Stud 25, 41

Arm, Tape 25

Am 25, 41

Roller, Guide 25
Shaft 26

Hub 26, 31, 43
Pinion, 4T 27, 32
Gear, 40T 26, 31, 43
Depressor, Chad 25, 41
Disk, Tape Reel 28, 31
Disk, Tape Reel 28
Roller w/Bearing 25
Spring 25

Bracket w/Pcst 25, 41
Am 25

Latch 25, 41

Post 25

Screw, 6=40 Eccentric 25, 41
Contact Assembly 28
Cable 28, 32
Modification Kit 2,28
Post 17

Stud 25, 41

Bracket, Spring 28
Amm, Spring 25

NUMBERICAL INDEX (Continved)

Part

Number

173116
173149
173377
173378
173937

173938
173939
173952
173953
173974

176168
176169
176170
176172
176173
176174
176979
178730
178731
178732
178734
176735
178736
178737
178738
178739
1768740
179389
1793%0
179782
179856
179857
181101
194442
194602

194717
194727
194766
194767

Description and
Page Number

Pin 25,41

Wheel, Drive 26, 31, 43
Washer, Flat 26, 31, 43
Motor, 115V Induction 27, 29
32, 42

Relay 27, 29, 32, 42

Plate, Motor Mounting 24
Post, Spring 25, 41

Guide, Tape 25 .
Screw, 10-32 x 5/16 Hex 11,
12, 13

Plate, Base 30

Shaft 31

Plate, Cover 30,32

Rod, Pivot 30

Am 30

Plate, Motor Mounting 30,32
Mount, Vibration 41
Bracket, Motor Mounting 29
Post, Mounting 29

Rail, Mounting 29

Plate, Base 29

Plate, Outer 29

Clamp, Relay 29

Plate 29

Shoft w/Hub 29

Bearing 29

Stud, Eccentric 29

Pinion, 7T 29

Gear, 40T 29

Screw, 6~40 x 7/8 Hex 43
Cable Assembly 24, 30
Bracket, Switch 24, 30
lsolator, Vibrating 24, 30
Adapter, Tope Reel 33
Bracket, Unwinder Pivot
Arm 40

Post, Unwinder Pivot 40
Modification Kit 2,40
Guide, Tape 25

Roller, Guide 25, 41

Part
Number

194768
194769

194770*.

194772
194773%
194861
195105
195405
195406
195408
195409
195410
1954110
195412
195610
196671
196868
197961
197962
197990
197991
197992
197993
198640
199468
199522
199744
199746
199747
199749
199900
199901
199929
199930
199935
199947
199950
199963
304624
307092
307102
310623

Description ond
Poge Number

Spocer, 375" Thk 25, 41
Disk , Tape Ree! 28, 31
Modification Kit 2,34
Cover 34

Pan, Base 34
Modification Kit 3
Modification Kit 2,34
Plate, Base 24

Plate, Cover 24

Shaft 26

Rod, Pivet 28

Plate, Motor Mounting 24
Cover 34

Pan, Base M4

Am 25,4}

Hondle 42

Cord w/Plug 42

Shield, End 27, 32
Shield, End 27, 32
Stator, Motor 27, 32
Rotor, Motor 27, 32
Washer, Thrust 27, 32
Screw, 8-32 x 3-7/8 Fil 27, 32
Modification Kit 2,40
Adapter, Tape Reel 3, 33
Spring 25, 41

Plate, Cover 44
Bracket, Connector 44
Bracket, Switch 44
Switch w/Cable 44
Modification Kit 2,28
Reel, Tope 2,17,33,35
Guide 17, 35

Guide, Tape 35
Unwinder, 6" Center 2,4,39.
Base, Mounting 39
Spindle 39

Plate, Cover 24

Bracket 44

Connector, 5 Pt Plug 34
Cable Assembly 34
Latch 25

**Refer to Poge 1 for Finish Suffix





